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s | a4
PARTS NAME: | ELECTRICAL
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
L B4R (R EEARER %8 i
L |T40-05000030 4o BE R PLANK, RELAY |
2 |68/197.1-6 T4E 6 WASHER 6 6
3 |cB/15783-M6x16 g Noxl6 BOLT Méx16 )
& JF13-07150300W BEBYE JACKET, RELAY 1
S [140-05000800W ELAE LR RELAY 1
6 |6B/T6170-M6 A% Mo NUT Mg )
T |FL5-07150501W WL JACKET, CONNECTION LINE )
8 |F15-07150500 Wl EE S CONNECTION LINE, MOTOR 1
9 |6B/T6170-H8 NAEE W8 NUT M8 1
10 |cB/197.1-8 T4 8 WASHER § 6
11 {T40-05000500W Bl STARTUP MOTOR 1
12 |6B/75782-48x75 AR N85 BOLT M8x75 |
13 |F25-05170202W HRERA 2D COVER B,POWER SOURCE LINE | 1
14 |F15-07150200W HRERY LINE, POVER SOURCE 1
15 |P25-05170201W HRERLF R COVER A, POVER SOURCE LINE | 1
16 [F25-05090100W Yl 2 4 1 FUSE ASSY 1
17 |T40-05000040W RIR2 104 FUSE 1
18 [6B/T5782-M8x50 A AR NS0 BOLT M8x50 )
19 |6B/75783-M8x16 AR N8xl6 BOLT M8x16 1
20 |6B/193-8 BEAE 8 SPRING-VASHER § !
20 |6B/T6170-5 AR NS NUT S 1
22 |F15-07060001 EREAH% RECTIFIER ASSY 1
23 |6B/197.1-5 T4E 5 WASHER 5 1
24 |6B/T818-M5x30 A LT M5x30 SCREW , PAN HEAD N5x30 1
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FHELAR | kad
PARTS NAME: GENERATOR
ol.‘ 2N PR
SN NS
N 6/\<\<_/, —
SN PART NO. DESCRIPTION DESCRIPTION QTY %E
SETE [zppe R4 ED EELHED ye REVARKS
1 T40-05000600V T FLYWHEEL ASSY 1
2 GB/T818-M6x25 + 2R A AT M6x)S SCREW M6x25 2
3 GB/T93-6 BHAE 6 SPRING WASHER 6 )
4 |6B/797.1-6 THE 6 WASHER 6 )
S |T40-05040008V B4 E LIGHTING LOOP |
6 T40-05040000W gkt MAGNETO ASSY 1
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FHu4th | BHZG
PARTS NAME: | CONTROL SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SB5H | R4 EEAR () ARG %e i
1 |F25-07000200W BEWEAH CONTROL CABLE, ASSY 2
2 |F25-07000005W BEANESE KA TIE-IN A, CONTROL CABLE 2
3 |F25-07000003% T o RALA PLATE, RINGENT 1
4 |GB/T5783-M6X20 7~ e N6X20 BOLT M6X20 1
S |6B/197.1-6 T4E 6 WASHER 6 1
o T40-03000011W RREM PLATE, RINGENT 1
T [F25-07000006W FAEGMAAHEEERYS"  [THIN LOCKNUT )
8§ |6B/197.1-10 T4E 10 WASHER 10 5
9 |F25-01000007W BHEER PLATE 1
10 [GB/T889. 2-MI0x1. 25 [ A& A4AEEMIONL 25 [THIN LOCKNUT MIOXL. 25 )
I 1480 P404-24-016  |OM B E 0-RING |
12 [F25-010100120 HHE AR NUT , PLASTIC 1
13 1F25-07000301W B LINK ROD , TURNING 1
14 |F25-070003040 vl 3=k NUT 1
15 |F25-070003030 Bidy TUBE , BOLT |
16 |F25-070003000 B EER BOLT 1
1T {F25-07000300W ¥ EFAF LINK ROD ASSY 1
18 F25-03000024W B4 B9 KB JAM "B 1
19 [F25-03000025W WITHEH L JAM , ACCELEROGRAPH CABLE |
200 |T40-030000120 BHH Rk JAM, ABNORMITY RUBBER 1
2 |F25-07000007W BREE LB TIE-IN B, CONTROL CABLE 9
22 (T40-03000200W EXEEAH C.D. T CABLE ASSY 1
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T40-05000700W

AVEEL;

LOOP, ELECCTROMAGNETIC MAGNET
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FHkak | #5244
PARTS NAME: | INTAKE SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
Gk AR () AR ED %E &
I |6B/T5783-M6X20 N HIZERN6Y20 BOLT M6 X 20 3
) |6B/T96-6 KA BIG WASHER 6 3
3 |140-05000702 REBA ABSORBER A 3
4 |T40-05000704% MG AE TUBE, FLANGE 3
1
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kLR | BYLUh
PARTS NAME: CONTROL BOX ASSY
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE |TH43 FALH(ER) AR e i
1 |F25-11000000W B aak CONTROL BOX ASS'Y 1
2 [HT2. 5460 EAAH CLANP )
3 |F15-13000200W RApFxAH STARTING SWICH ASS'Y 1
4 [F15-130001000 BYULRAH CONTROL CABLE ASS'Y |
S |F15-11000002% BUSLER PLATE , CONTROL BOX |
6 |GB/T819. 2-M5x12 T F LA M5l SCREW PAN HEAD M5X12 )
7 |F15-13020007W A E2id THROTTLE HANDLE , INCHING | 1
8 |F15-13000005W f A E BUSH , CAM )
9 |F15-13000006V R EE BUSH , HANDLE 1
10 |F15-11000001% WER RS BLOCK , RUBBER 1
11 |F15-13000014W REYE JACKET , CABLE 1
12 [F4-01090401 AR TA% STOPER , HANG ROPE ASS'Y 1
13 |F15-13020400W REF X4 ENGINE STOP SWICH ASS'Y 1
14 |F15-13000203W BRE LB INSULATED PLUG "B" 2
15 [F15-13000202W WA INSULATED PLUG "A" 1
16 [F15-13020001W gYez COVER , CONTROL BOX |
17 |F15-13000013% BALNER SMALL COVER ,CONTROL BOX | 1
18 [F15-13020003% Y 4E B WASHER "B" , WAVE |
19 [F15-130201000 HER A% LOCKED DISK ASS'Y 1
20 |F15-13020002% ik TORSION SPRING 1
2 [F15-13020003W BiE#R EACH LOCKED PULLEY 1
20 |F15-130200040 RREEEM PLATE , PULLEY SPRING 1
23 |GB/T818-Mdx6 + L ATIAXG PAN HEAD SCREW M4X6 )
24 | F15-130200008 BAEEAH COVER ASS'Y, CONTROL BOX |
25 |B/75783-M8x30 7~ F R 830 BOLT M8X30 |
26 |6B/197.1-8 T4H 8 WASHER § 1
27 | F15-13000500W i [T LA MACHINE , CONTROL ACCELEROGRAPH | 1
28 |F15-13000007V HhtE WASHER 1
29 [GB/1896-6 TroE 6 PIN , COTTER 6 3
30 |F25-07000007W BEMZHELB CONTROL CABLE TIE_IN 'B" )
31 [F15-13000002 hEy ke CAM MECHANTSM 1
30 |6B/1818-M3x14 A L ATIx 1 PAN HEAD SCREV M3X14 )
33 [F15-13000800W WA x INCHING SWITCH |
34 [F15-13000003V JE(IR:S 3 1 PLATE |
35 |F15-13000004W E(TRCE s PULLEY 1
3 |F15-13000001 Hi#ER B SHIFT SPRING PLATE "B 5
37 | F15-12000016W 17l 16 MARK 16 1
38 |GB/T6170-M6 A B NG NUT M6 3
39 {F15-13000008W ORMARE f WEARABLE PLATE , CAM MACHANISY | 1
40 [F15-13000700W TR SHIFT SWING LINK 1
41 |F15-13000601W BB R4k ADJUSTER FASTNESS ASSY 1
42 [B/15783-M5x25 AAER 5325 BOLT M5x25 )
43 | GB/T6170-M5 NABE NS NUT M5 )




T40(T30) Z4 4

PAGE 10 OF 10

FHMLH | BYEAHR
PARTS NAME: CONTROL BOX ASSY
SN, PART 0. DESCRIPTION DESCRIPTION (il REVARKS
SBEE | RUEHE FHAH ($3) FLH (EX) HE A
4 TR15-130003008 o 2 A BUZZER ASSY 1
45 {F15-13000600 5 B ADJUSTER PIN 1
46| cB/15287-6 FALE 6 BIG WASHER 6 3
47 | F15-13000006W BAFRE F WEARABLE PLATE 1
48 |F15-13000011 THEFIE BUSH , SHIFT SWING LINK 1
49 |F15-13000012W BYeH BRACKET , CONTROL BOX |
500 |F15-12000013W ol 13 MARK 13 1
ST [F15-13000015W Bk ER COVER , WATERPROOF 1
52 |F15-13010010 BN FRM A BLOCK , CONTROL HANDLE |
53 |6B/1956.1-5 BV ELE 5 WASHER , LOCKED )
54 [6B/1819. 2-5x18 RS AT Mox18 SCREW, PAN HEAD Msx18 7
55 [F15-13010003W RAFAS & TAM, BUTTON )
56 [F15-13000001 BYFH CONTROL HANDLE 1
ST |F15-13010002¥ BYFE CONTROL HANDLEBAR {
58 |GB/T84.5-ST4. 8x12 | T FAER K H IKHATST4. 8 x 12 | SCREW, PAN HEAD ST4. 8x12 1
59 |GB/T818-M4x10 A A AT L0 SCREV, PAN HEAD M4X10 3
60 [F15-13010009 BYTHE COVER , CONTROL HANDLE |
61 [F15-13010005W REE% SPRING , COMPRESSION |
62 |F15-13010004¥ BY =it PART , ORIENTATION CONTROL | 1
63 |F15-13010008W AR PLATE , ORIENTATION PART 1
64 | B/T820-M6x90 R ATMOx90 3

SCREW, PAN HEAD M6x90
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